
 

PROJECT ON CONSTRUCTION OF 

SOLID WASTE MANAGEMENT FACILITIES 

IN THE THILAWA SEZ ZONE A 

 

 

FINAL ENVIRONMENTAL IMPACT ASSESSMENT 
REPORT 

 

 

 

 

June 2015 

 

 

GOLDEN DOWA ECO-SYSTEM MYANMAR CO., LTD. 



 

 

Project Location Map 

 

 

 

Project Site 



 

 

Ministry of Environmental Conservation and Forestry  
Office No. (28), Ottrathiri Township  
Nay Pyi Taw, Myanmar 

Attention: His Excellency Mr. Win Tun 
  Union Minister 
  Ministry of Environmental Conservation and Forestry 

 

 

Subject: Environmental Impact Assessment (EIA) Report in respect of the 
“Construction of Solid Waste Management Facilities in Thilawa SEZ Zone 
A” Project (the EIA report including Environmental Management Plan 
[...]
t0 : Time of reach to initial diffusion width from discharge 
u : Wind velocity (m/s) 
α, γ : Parameters for diffusion width (See Table 8.1-7) 

Table 8.1-7: Parameters for Diffusion Width (α, γ) 

Atmospheric 
Stability 

Wind Velocity ≤ 0.4 m/s 0.5 < Wind Velocity < 0.9 m/s 
α γ α γ 

A 0.948 1.569 0.748 1.569 

A-B 0.859 0.862 0.659 0.862 

B 0.781 0.474 0.581 0.474 

B－C 0.702 0.314 0.502 0.314 

C 0.635 0.208 0.435 0.208 

C－D 0.542 0.153 0.342 0.153 

D 0.470 0.113 0.270 0.113 

Leeward distance: x (m)                           Leeward distance: x (m) 



Project on Construction of Solid Waste Management Facilities in Thilawa SEZ Zone A Area 
Final Environmental Impact Assessment Report 

 
8-7 

Atmospheric 
Stability 

Wind Velocity ≤ 0.4 m/s 0.5 < Wind Velocity < 0.9 m/s 
α γ α γ 

E 0.439 0.067 0.239 0.067 

F 0.439 0.048 0.239 0.048 

G 0.439 0.029 0.239 0.029 

Source: EIA Study Team 

3) Puff Model (In the case of wind velocity under 0.5 m/s) 


Ｔ

ｔ
ｙ）（

Q
T)z,y,C(x,

o (t)(t)2
 

z
23/2  












2

22

(t)2
exp

y

yx


＋

－ dt
HzHz



















 








 


2

2

2

2

(t)2
exp

(t)2
exp

ｚｚ

）（）（


 

Where 

C (x, y, z, T) : Predicted concentration at coordinates of (x, y, z) T: time 
Q : discharge per unit time (ml/s or mg/s)) 
σy (t) : Diffusion coefficient of horizontal width at t-time later from discharge 
   (σx(t)＝σy(t)＝α･t) 
σz(t) : Diffusion coefficient of vertical width at t-time later from discharge  
   (σz(t)＝γ･t) 
H : Height of discharge (m) 
t0 : Time of reach to initial diffusion width from discharge (s) 

4) Polymerized concentration of air pollutant 

The calculation for annual mean concentration of pollutant is conducted by using the following 
formula: 

[Polymerization Formula] 

C＝Σk Σj Σi C1(Di,Vj,ak)･f1(Di,Vj,ak) 

   +Σk Σj Σi C2(Di,Vj,ak)･f2(Di,Vj,ak)+ Σ kC3(ak)･f3(ak) 

Where 
C : Polymerized concentration 
C1(Di,Vj,ak) : One hour concentration in the case of wind velocity more than 1 m/s 
f1 (Di,Vj,ak) : Incidence of wind blowing (more than 1 m/s) 
C2 (Di,Vj,ak) : One hour concentration in the case of weak wind blowing 
f2 (Di,Vj,ak) : Incidence of wind blowing (more than 0.5 m/s and less than 0.9 m/s) 
C3 (ak)  : One hour concentration in the case of wind velocity under 0.5 m/s 
f3 (ak)  : Incidence of wind blowing (under 0.5 m/s) 

(4) Estimation of wind velocity at the discharging height 

Wind velocity for prediction is estimated from the low height wind data of the site survey. The 
following formula is used for estimation of wind velocity. 

        U=U0 x (Z/Z0)
α 

Where 
U : Estimated wind velocity at the height of Z (m) 
U0 : Surveyed wind velocity at the height of Z0 (near ground level) 
α : Power index 



Project on Construction of Solid Waste Management Facilities in Thilawa SEZ Zone A Area 
Final Environmental Impact Assessment Report 

 
8-8 

Generally, the power index “α” is a variable corresponding to atmospheric stability as shown in Table 
8.1-8. 

Table 8.1-8: Power Index for Estimation 

Atmospheric Stability A B C D E F, G 
α 0.1 0.15 0.20 0.25 0.25 0.30 

Source: EIA Study Team 

 

(5) Calculation of effective stack height 

Under a windy condition, CONCAWE Stack Height Formulation is used for calculation of the 
effective rising height. Briggs Formulation is used under the weak wind condition and calm condition. 

1) CONCAWE Stack Height Formulation (In the case of wind velocity more than 1 m/s) 

 He=H0+ΔH 
 ΔH=0.175×QH

1/2×u-3/4 
Where  
He : Effective stack height 
H0 : Height of chimney 
ΔH : Rising height of exhaust gas 
QH : Calorific value of exhaust gas 
u : Wind velocity 

2) Briggs Formula (In the case of wind velocity under 1 m/s) 

 He=H0+ΔH 
 ΔH=1.4×QH

1/4×(dθ/dz)u-3/8 
 

Where  
dθ/dz : Gradient of atmospheric temperature 
  day 0.003 ºC/m, night 0.01 ºC/m 

(6) Prediction flow 

The prediction flow is shown in Figure 8.1-5. 

 
Source: EIA Study Team 

Figure 8.1-5: Prediction Procedure Flow 

Discharge conditions 

Calculate diffusion equation 
(Gaussian Plume Model) 

Concentration of future air 
quality 

Meteorological conditions 

Emission equipment 

Typify from meteorological 
survey data on the candidate 
site 



Project on Construction of Solid Waste Management Facilities in Thilawa SEZ Zone A Area 
Final Environmental Impact Assessment Report 

 
8-9 

8.1.5 Prediction Results 

(1) Prediction results in the construction and closure stages 

The results of prediction in the construction stage and closure stage are shown in Table 8.1-9 below. 
Table 8.1-9 represents the prediction results at the nearest residence location in the north side of the 
proposed site. The dust occurring from the construction and demolition works shall be controlled and 
minimized by the Project proponent. Therefore, the impact on air quality is expected to be limited in 
these stages. 

 

Table 8.1-9: Predicted Concentration of Ambient Air Quality 

Item 
Concentration 

added from this 
Project 

Background 
Concentration 

Future 
Concentration

Target Value 
Contribution Rate for 

Future Air Quality (%) Target Value Judgment 

NO2 0.01563 ppm 0.035 ppm 0.051ppm 0.06 ppm OK 30.9% 

PM10 0.00171 mg/m3 0.049 mg/m3 0.051 mg/m3 0.12 mg/m3 OK 3.4% 

Source: EIA Study Team 

(2) Prediction results in the operation stage 

Maximum ground concentration point is 500 m in the south from emission point (stack of the 
incinerator). Concentration of air pollutants at the maximum point is shown in Table 8.1-10. It is 
predicted that the concentrations of NO2, PM10, sulfur dioxide (SO2), and carbon monoxide (CO) in 
this maximum point are less than the target ambient air quality level. The contours of concentration 
around the proposed Project site are also shown in Figure 8.1-6 to Figure 8.1-9. 

Table 8.1-10: Predicted Concentration of Ambient Air Quality 

Item 
Concentration 

added from this 
Project 

Background 
Concentration 

Future 
Concentration

Target Value 
Contribution Rate for 

Future Air Quality (%) Target Value Judgment 

NO2 0.00047 ppm 0.035 ppm 0.0355 ppm 0.06 ppm OK 1.3% 

PM10 0.00028 mg/m3 0.0490 mg/m3 0.0493 mg/m3 0.12 mg/m3 OK 0.6% 

SO2 0.00023 ppm 0.00148 ppm 0.0017 ppm 0.04 ppm OK 13.5% 

CO 0.0002 ppm 0.361 ppm 0.3612 ppm 10 ppm OK 0.1% 

Source: EIA Study Team 

 

The emission of hydrogen chloride (HCl), dioxins (DXNs), and heavy metals should be minimized by 
the Project proponent. In this Project, chemical baghouse filter (dry type using slaked lime) will be 
installed to reduce the amount of air pollutant emission by complying with the Japanese emission 
standard. 

8.1.6 Evaluation 

As a conclusion, it is evaluated that the air pollution caused by the proposed Project would be well 
controlled and managed, and would not cause any significant impacts on air quality in and around the 
proposed Project site. 

 



Project on Construction of Solid Waste Management Facilities in Thilawa SEZ Zone A Area 
Final Environmental Impact Assessment Report 

 
8-10 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Source: EIA Study Team 

Figure 8.1-6: Contour of Predicted NO2 Concentration  



Project on Construction of Solid Waste Management Facilities in Thilawa SEZ Zone A Area 
Final Environmental Impact Assessment Report 

 
8-11 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Source: EIA Study Team 

Figure 8.1-7: Contour of Predicted PM10 Concentration 



Project on Construction of Solid Waste Management Facilities in Thilawa SEZ Zone A Area 
Final Environmental Impact Assessment Report 

 
8-12 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Source: EIA Study Team 

Figure 8.1-8: Contour of Predicted SO2 Concentration  



Project on Construction of Solid Waste Management Facilities in Thilawa SEZ Zone A Area 
Final Environmental Impact Assessment Report 

 
8-13 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Source: EIA Study Team 

Figure 8.1-9: Contour of Predicted CO Concentration  



Project on Construction of Solid Waste Management Facilities in Thilawa SEZ Zone A Area 
Final Environmental Impact Assessment Report 

 
8-14 

8.2 Water Pollution 

8.2.1 Prediction Items 

The following items were examined to predict the impacts: 

- Water pollutants generated by the construction and closing works of the proposed Project and 

- Water pollutants discharged by the proposed Project site in the operation of the water treatment 
facilities. 

8.2.2 Prediction Area 

To forecast the impact, the examined area was set in and around the proposed Project area. 

8.2.3 Prediction Period 

The prediction periods in the construction and closure stages were set throughout the construction and 
closing works of the proposed Project. 

The prediction period in the operation stage was set throughout the operation stage of the proposed 
Project. 

8.2.4 Prediction Method 

The impact forecast on water quality was conducted as follows: 

- To examine the impact on the downstream area by the discharged muddy water in the 
construction and closing works of the proposed Project. 

- To estimate the quality of wastewater discharged from the proposed Project in the operation 
and closure stages, by proposed wastewater treatment system for the Project. 

8.2.5 Prediction Results 

(1) Prediction results in the construction stage and closure stage related to demolition works 

Muddy water would be temporarily discharged from the site for construction and demolition to the 
channel along the proposed Project site by the soil excavation work. However, the earthwork of the 
proposed Project will be mainly scheduled in the dry season so that the impact of muddy water is 
temporary and can be minimized by mitigation measures such as a settling basin.  

(2) Prediction results in the operation stage and closure stage related to leachate treatment 

1) Wastewater Treatment System of the Project 

The leachate discharged from the landfill may contain organic substances (high levels of BOD, COD, 
etc.), nitrates, phosphorous, and other contaminants. However, the leachate shall be collected through 
leachate drainage system and will not leak into the groundwater and surface water system since the 
landfill has a liner system that has a secure barrier between the landfilled waste and natural 
subsoil/groundwater. 

All the wastewater discharged from Project activities such as wastewater from car washing facilities 
and domestic wastewater (e.g., used water from the restrooms, showers, kitchen sinks), as well as the 
landfill leachate will be treated in the water treatment facility to be installed in the proposed Project, 



Project on Construction of Solid Waste Management Facilities in Thilawa SEZ Zone A Area 
Final Environmental Impact Assessment Report 

 
8-15 

which is mainly composed of biological treatment system and coagulating treatment system (see 
Figure 8.2-1). In the biological treatment, the biodegradable organic compounds and nitrogen can be 
degraded efficiently by anoxic tank and oxic tank with aeration by activated sludge, nitrification 
bacteria, and denitrifying bacteria. The primary treated wastewater is flowed to the coagulating 
treatment system so that the suspended solid matter can be eliminated in the flocculation and 
sedimentation tank by the addition of flocculants. The treated water, after its neutralization, is stored in 
the storage pond and discharged to the channel outside of the Project site after its water quality is 
monitored.  

The design capacity of waste water treatment facility is 35 m3/day and it secures that the treated water 
meets the target level at the drainage point to the public water body. The final equalization pond has a 
function of dilution to treat overload wastewater with enough capacity (900 m3, almost equal to the 
treated wastewater volume for 25 days). The pond has also a function to buffer the emergency 
situation such as overflow of wastewater so as to serve as a safety net. 

The sludge generated from the treatment facilities is disposed in the landfill after it is thickened and 
dehydrated.  

 

 

 
Source: DOWA Eco-System Co., Ltd. 

Figure 8.2-1: Process Flow of Wastewater Treatment  

2) Impact on Water Quality during Operation of Landfill 

The wastewater discharged from the Project site will flow into the wastewater treatment facility as 
mentioned above. Only the treated water whose water quality is satisfied with the required criteria 
shall be allowed to discharge to the public water body. The target level of effluent water quality is set 
based on the industrial wastewater effluent guideline values stipulated by the Ministry of Industry 
(MOI) as shown in Table 8.2-1. Therefore, the impact on water quality is limited within the allowable 
levels stipulated by the Government of Myanmar and related regulations.  

This target levels shown in Table 8.2-1 can be updated or revised in accordance with the revision of 
Myanmar’s regulations related to landfill or effluent water in the future. 

 
 

Biological Treatment Coagulating Treatment

Rain Water

Treated Water Monitoring 

Sludge Treatment 

Discharge

Landfill

Sludge Sludge
Treated Water Monitoring Pond 

Waste 
water 

 Landfill 

Leachate 

Wastewater 
from car 
washing 

Septic tank 
(Domestic 

waste water) 

Final Equalization pond 



Project on Construction of Solid Waste Management Facilities in Thilawa SEZ Zone A Area 
Final Environmental Impact Assessment Report 

 
8-16 

Table 8.2-1: Target Levels of Effluent Water Quality Discharging to Water Body 

No. Parameter Target Level (MOI Regulation) Unit 
1 BOD (5 days at 20 ºC) max. 20-60 ppm 
2 Suspended Solids  max. 30 ppm  
3 Total Dissolved Solids  max. 2,000 ppm  
4 pH Value  5-9 - 
5 Permanganate Value max. 60 * ppm  
6 Sulphide (as HS) max. 1 ppm  
7 Cyanide (as HCN)  max. 0.2 ppm  
8 Oil and Grease  max. 5 ppm  
10 Tar  None * -  
11 Formaldehyde  max. 1 * ppm  
12 Phenols and Cresols  max. 1 ppm  
13 Free chlorine  max. 1 * ppm  
14 Zinc  max. 5 ppm  
15 Chromium  max. 0.5 ppm  
16 Arsenic  max. 0.25 ppm  
17 Copper  max. 1.0 ppm  
18 Mercury  max. 0.005 ppm  
19 Cadmium  max. 0.03 ppm  
20 Barium  max. 1.0 * ppm  
21 Selenium  max. 0.02 ppm  
22 Lead  max. 0.2 ppm  
23 Nickel  max. 0.2 ppm  
24 Insecticides None * -  
25 Radioactive Materials  None * -  
26 Temperature  max. 40 ºC  
27 Color Not objectionable when mixed in receiver water -  

*) Regarding these parameters annotated by an asterisk(*), the analysis method is not specified in the 
regulation or there is no laboratory which can analyze them in Myanmar. Thus, these parameters are 
not examined in the EIA process. However, when the analysis become feasible in Myanmar, these will 
be monitored and evaluated in the future. 

Source: EIA Study Team 
 

3) Wastewater Control until Stabilization of Landfill in the Closure Stage 

The landfill requires long-term treatment of leachate and monitoring of water quality. The water 
quality shall be monitored for at least ten years after its closure. When it is confirmed that leachate 
water quality meets with the target level of effluent water quality and the landfill is stabilized, the 
operation of wastewater treatment facilities will be terminated. 

The discharged water whose quality exceeds the required criteria will not be allowed to flow into the 
public water body even after the landfill’s closure. Therefore, the impact on the surrounding water 
quality is limited within the allowable levels stipulated by the Myanmar regulation. This target level 
shown in Table8.2.1 can be updated or revised in accordance with the revision of Myanmar’s 
regulation related to the landfill or effluent water in the future. 

8.2.6 Evaluation 

(1) Evaluation in the construction and closure stages related to demolition works 